
 

Approve Deny Signatures Date 

X  

Nicholas Hong, P.E. / Environmental Engineer 
 
Nick Hong (via electronic signature) 
 

April 29, 2021 
 
 

x  

Daniel W. Martin, P.E. / Environmental Engineer Manager 
 
Maria D. Bebenek for Daniel W. Martin 
 
 May 11, 2021 

x  

Maria D. Bebenek, P.E. / Environmental Program Manager 
 
Maria D. Bebenek 
 May 11, 2021 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0085537 

Facility Type Industrial APS ID 10001 

Major / Minor Minor Authorization ID 1338544 

a 
Applicant and Facility Information 

a 

Applicant Name Altoona Water Authority  Facility Name Altoona City Water System  

Applicant Address 900 Chestnut Avenue   Facility Address 120 Kelsey Road   

 Altoona, PA 16601-4617   Tyrone, PA 16686  

Applicant Contact Mark Perry  Facility Contact Doug DeAngelis  

Applicant Phone (814) 944-2222  Facility Phone (814) 949-2222  

Client ID 85897  Site ID 238359  

SIC Code 4941  Municipality Antis Township  

SIC Description Trans. & Utilities - Water Supply  County Blair  

Date Application Received January 5, 2021  EPA Waived? Yes  

Date Application Accepted February 18, 2021  If No, Reason   

  

Purpose of Application This is an application for NPDES renewal  

a 

 



NPDES Permit Fact Sheet                                                                    NPDES Permit No. PA0085537 
Altoona City Water System  
 

2 

Summary of Review 

The application submitted by the applicant requests a NPDES renewal permit for the Altoona Water Authority- Bellwood Water 
Treatment Plant located at 120 Kelsey Road, Tyrone, PA 16686 in Blair County, municipality of Antis. The existing permit 
became effective on April 1, 2016 and expired on March 31, 2021. The application for renewal was received by DEP 
Southcentral Regional Office (SCRO) on January 5, 2021. 
 
The purpose of this Fact Sheet is to present the basis of information used for establishing the proposed NPDES permit effluent 
limitations. The Fact Sheet includes a description of the facility, a description of the facility’s receiving waters, a description of 
the facility’s receiving waters attainment/non-attainment assessment status, and a description of any changes to the proposed 
monitoring/sampling frequency. Section 6 provides the justification for the proposed NPDES effluent limits derived from 
technology based effluent limits (TBEL), water quality based effluent limits (WQBEL), total maximum daily loading (TMDL), 
antidegradation, anti-backsliding, and/or whole effluent toxicity (WET). A brief summary of the outlined descriptions has been 
included in the Summary of Review section.  
 
The subject facility is a 0.115 MGD average annual design flow. The hydraulic design flow is 0.24 MGD. The applicant 
anticipates proposed upgrades to the treatment facility in the next five years. The facility plans to undergo an upgrade to 
membrane filters. The NPDES application has been processed as an Industrial Waste Facility due to the type of wastewater 
and the design flow rate for the facility. The applicant disclosed the Act 14 requirement to Blair County Planning Commission 
and Antis Township Board of Supervisors and the notice was received by the parties on November 27, 2020 and December 
1, 2020. A planning approval letter was not necessary as the facility is neither new or expanding.   
 
Utilizing the DEP’s web-based Emap-PA information system, the receiving waters has been determined to be Bells Gap Run. 
The sequence of receiving streams that Bells Gap Run discharges into are the Little Juniata River, the Juniata River, and the 
Susquehanna River which eventually drains into the Chesapeake Bay. The subject site is subject to the Chesapeake Bay 
implementation requirements. The receiving water has protected water usage for trout stocking fishes (TSF) and migratory 
fishes (MF). No Class A Wild Trout fisheries are impacted by this discharge. The absence of high quality and/or exceptional 
value surface waters removes the need for an additional evaluation of anti-degradation requirements.     
 
The Bells Gap Run is a Category 2 stream listed in the 2020 Integrated List of All Waters (formerly 303d Listed Streams). This 
stream is an attaining stream that supports aquatic life, recreational uses, and potable water supply. The receiving waters is 
not subject to a total maximum daily load (TMDL) plan to improve water quality in the subject facility’s watershed.  
 
The existing permit and proposed permit differ as follows: 
 

• Minor changes to the chemical additives usage limits 

 
Sludge use and disposal description and location(s): Sewage sludge disposed at Laurel Highlands landfill in Johnstown 
Township in Cambria County.  
 
The proposed permit will expire five (5) years from the effective date. 
 
Based on the review in this report, it is recommended that the permit be drafted. DEP will publish notice of the receipt of the 
NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania Bulletin in 
accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from 
interested persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which 
will be considered in making a final decision on the application.  Any person may request or petition for a public hearing with 
respect to the application.  A public hearing may be held if DEP determines that there is significant public interest in holding a 
hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania Bulletin at least 30 days prior to the 
hearing and in at least one newspaper of general circulation within the geographical area of the discharge. 
 
Any additional information or public review of documents associated with the discharge or facility may be available at PA DEP 
Southcentral Regional Office (SCRO), 909 Elmerton Avenue, Harrisburg, PA 17110. To make an appointment for file review, 
contact the SCRO File Review Coordinator at 717.705.4700. 
 
 
 
 
 



NPDES Permit Fact Sheet                                                                    NPDES Permit No. PA0085537 
Altoona City Water System  
 

3 

1.0 Applicant 

1.1 General Information 
 
This fact sheet summarizes PA Department of Environmental Protection’s review for the NPDES renewal 
for the following subject facility. 
 
Facility Name:    Altoona Water Authority- Bellwood Water Treatment Plant 
 
NPDES Permit # PA0085537 
  
Physical Address: 120 Kelsey Road 
   Tyrone, PA 16686 
 
Mailing Address: 900 Chestnut Avenue 
   Altoona, PA 16601 
 
Contact:  Mark Perry 
   Manager 
   mperry@altoonawater.com 
 
Consultant:  Maggie Weitzel 
   Gwin, Dobson, and Foreman, Inc. 
   mweitzel@gdfengineers.com 
 

1.2 Permit History 
 
Description of Facility 
 
Due to the anticipated upgrade to the facility, the facility submitted a request to amend the NDPES in  
Summer of 2020. The amendment was necessary for approving their chemical additives usages for 
membrane cleaning. 
 
Permit submittal included the following information. 
 

• NPDES Application 

• Influent Sample Data 

• Effluent Sample Data 

2.0 Treatment Facility Summary 

2.1.1 Site location 
 
The physical address for the facility is 120 Kelsey Road, Tyrone, PA 16686. A topographical and an aerial 
photograph of the facility are depicted as Figure 1 and Figure 2.   

 
  



NPDES Permit Fact Sheet                                                                    NPDES Permit No. PA0085537 
Altoona City Water System  
 

4 

Figure 1: Topographical map of the subject facility 
 

 
Figure 2: Aerial Photograph of the subject facility 
 

 
 
  



NPDES Permit Fact Sheet                                                                    NPDES Permit No. PA0085537 
Altoona City Water System  
 

5 

2.2 Description of Wastewater Treatment Process 
 
The subject facility is a 0.24 MGD hydraulic design flow facility. The subject facility’s wastewater is effluent 
from the waste washwater holding basin (i.e. settling basin). Outfall IMP101 is at a location where samples 
would collect from supernatant. Outfall 001 is located at the discharge from the facility. A schematic of the 
process is shown in the figure. Internal monitoring point IMP101 and Outfall 001 locations are marked on 
the diagram.  
 
The facility is being evaluated for flow, pH, TRC, TSS, nitrogen species, phosphorus, aluminum, iron, and 
manganese. The existing permits limits for the facility is summarized in Section 2.4.  
  
 
  



NPDES Permit Fact Sheet                                                                    NPDES Permit No. PA0085537 
Altoona City Water System  
 

6 

 
2.3 Facility Outfall Information 
 
The facility has the following outfall information for wastewater. 
 

Outfall No. 001  Design Flow (MGD) .24 

Latitude 40º 37' 12.00"  Longitude -78º 22' 47.00" 

Wastewater Description: Water Treatment Effluent 

 
 
  



NPDES Permit Fact Sheet                                                                    NPDES Permit No. PA0085537 
Altoona City Water System  
 

7 

2.3.1 Operational Considerations- Chemical Additives 
 
Chemical additives are chemical products introduced into a waste stream that is used for cleaning, 
disinfecting, or maintenance and which may be detected in effluent discharged to waters of the 
Commonwealth. Chemicals excluded are those used for neutralization of waste streams, the production of 
goods, and treatment of wastewater. 
 
The subject facility utilizes the following chemicals as part of their treatment process. 
 

• Sodium Hydroxide (Caustic Soda) – 25% as a cleaning chemical for clean-in-place (CIP)  

• Poly Orthophosphate for corrosion inhibitor 

• Aluminum Sulfate for coagulation 

• Chlorine gas for disinfection 

• Sodium hypochlorite -12% for cleaning chemical for CIP 

• Citric acid -50% for cleaning chemical for CIP 

• Sodium Bisulfate for neutralizing agent for CIP 

2.4 Existing NPDES Permits Limits 
 
The existing NPDES permit limits are summarized in the table. 
 

 



NPDES Permit Fact Sheet                                                                    NPDES Permit No. PA0085537 
Altoona City Water System  
 

8 

 
 
 
  



NPDES Permit Fact Sheet                                                                    NPDES Permit No. PA0085537 
Altoona City Water System  
 

9 

3.0 Facility NPDES Compliance History 

3.1 Summary of Inspections 
 
A summary of the most recent inspections during the existing permit review cycle is as follows.  
 
The DEP inspector noted the following during the inspection. 
 
02/24/2016: 

• The facility was adding polymer to the backwash water to aid in settling. 

• Sludge from the settling tanks goes to outdoor drying beds prior to disposal at the landfill. The 

drain water from the beds is mixed with the plant’s water intake. 

03/24/2017: 

• pH of the diversion flow was checked by the plant operator if discharge occurs during the visit to 

the plant. Otherwise, the diversion pH was monitored by an in-line meter. 

• The facility was adding polymer to the backwash water to aid in settling. 

04/17/2018:   

• An 8-hr composite sample was required by the NPDES permit but the facility usually collects a 

24-hr sample. The composite sampler runs daily in the event the operators are not at the plant 

during a discharge event.  

• Effluent pH results should only be reported for days there is an effluent discharge from the plant. 

• Polymer was no longer being added to the backwash water. 

04/17/2019:  

• The facility discharges from both the filter backwash and the diversion flow. The backwash water 

is treated in a settling tank before discharge. The diversion flow is composed of unchlorinated 

treated drinking water. 

• The diversion pH was monitored by an in-line meter and monitored through SCADA. 

• The facility was advised to amend their DMR for nutrient reporting due to errors.  

 3.2 Summary of DMR Data 
 
A review of approximately 1-year of DMR data shows that the monthly average flow data for the facility. 
The maximum average flow data for the DMR reviewed was 0.2735 MGD in January 2021. The design 
capacity of the treatment system is 0.24 MGD. 
 
The off-site laboratory used for the analysis of the parameters was Fairway Laboratories located at 2019 
9th Avenue, Altoona, PA 16602. 
 
 
  



NPDES Permit Fact Sheet                                                                    NPDES Permit No. PA0085537 
Altoona City Water System  
 

10 

DMR Data for Outfall 001 (from March 1, 2020 to February 28, 2021) 

 
Parameter FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 AUG-20 JUL-20 JUN-20 MAY-20 APR-20 MAR-20 

             Flow (MGD) 
Average Monthly 0.0007 0.2735 0.1219 0.0315 0.0507  0.0031 0.0348 0.0150 0.1625 0.0446 0.0646 

Flow (MGD) 
Daily Maximum 0.0007 0.2735 0.2872 0.0451 0.0985  0.0082 0.0541 0.0255 0.3779 0.1739 0.1281 

pH (S.U.) 
Instantaneous 
Minimum 7.08 7.08 6.69 6.77 6.72        
pH (S.U.) 
Minimum       6.82 6.78 6.78 6.7 6.79 6.92 

pH (S.U.) 
Daily Maximum 7.08 7.08 7.01 6.94 6.89  7.00 7.09 7.09 7.1 7.51 7.19 

TRC (mg/L) 
Average Monthly 0.05 0.02 < 0.02 < 0.02 < 0.02        
TRC (mg/L) 
Instantaneous 
Maximum 0.05 0.02 0.04 0.05 0.03        

 
DMR Data for Outfall 101 (from March 1, 2020 to February 28, 2021) 

 
Parameter FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 AUG-20 JUL-20 JUN-20 MAY-20 APR-20 MAR-20 

             Flow (MGD) 
Average Monthly 0.0865 0.0904 0.0950 0.0995 0.0922 0.0892 0.0854 0.07409 0.0727 0.0652 0.0628 0.0656 

Flow (MGD) 
Daily Maximum 0.1306 0.1368 0.1674 0.128 0.1284 0.1389 0.1294 0.1164 0.1275 0.1099 0.1138 0.102 

pH (S.U.) 
Instantaneous 
Minimum 6.77 6.75 6.69 6.80 6.89 6.82       
pH (S.U.) 
Minimum       6.96 6.86 6.79 6.76 6.72 6.87 

pH (S.U.) 
Instantaneous 
Maximum 7.23 7.14 7.15 7.1 7.17 7.15       
pH (S.U.) 
Maximum       7.28 7.20 7.05 7.12 7.07 7.50 

TSS (mg/L) 
Average Monthly 3 < 2.0 < 2 < 3 < 2 < 2.0 < 2 < 2 < 2 < 4 < 2 < 2 



NPDES Permit Fact Sheet                                                                    NPDES Permit No. PA0085537 
Altoona City Water System  
 

11 

TSS (mg/L) 
Daily Maximum 3.7 3.9 < 2 4 3.2 < 2.0 2.7 2.3 2.4 9.8 2.9 3.4 

Nitrate-Nitrite (lbs/day) 
Average Monthly      < 0.3       
Nitrate-Nitrite (lbs/day) 
Semi-Annual Average   0.2          
Nitrate-Nitrite (mg/L) 
Average Monthly      < 0.48       
Nitrate-Nitrite (mg/L) 
Semi-Annual Average   0.46          
Total Nitrogen 
(lbs/year) 
Semi-Annual Average   < 0.8          
Total Nitrogen (lbs) 
Total Annual      < 1       
TKN (lbs/day) 
Average Monthly      < 0.6       
TKN (lbs/day) 
Semi-Annual Average   < 0.5          
TKN (mg/L) 
Average Monthly      1       
TKN (mg/L) 
Semi-Annual Average   < 1.0          
Total Phosphorus 
(lbs/year) 
Semi-Annual Average   < 0.1          
Total Phosphorus (lbs) 
Total Annual      < 0.07       
Total Aluminum 
(lbs/day) 
Average Monthly 0.3 0.40 0.2 0.3 0.2 0.1 0.2 0.1 0.2 0.4 0.3 0.3 

Total Aluminum 
(lbs/day) 
Daily Maximum 0.4 1.1 0.2 0.5 0.3 0.4 0.4 0.4 0.4 0.6 0.6 0.70 

Total Aluminum 
(mg/L) 
Average Monthly 0.5 0.5 0.3 0.4 0.2 0.2 0.3 0.3 0.3 0.9 0.6 0.5 

Total Aluminum 
(mg/L) 
Daily Maximum 0.776 1.041 0.451 0.706 0.569 0.338 0.385 0.669 0.389 1.85 1.193 0.974 



NPDES Permit Fact Sheet                                                                    NPDES Permit No. PA0085537 
Altoona City Water System  
 

12 

Total Iron (lbs/day) 
Average Monthly < 0.04 < 0.04 < 0.03 < 0.07 < 0.05 < 0.04 < 0.05 < 0.03 < 0.03 < 0.04 < 0.03 < 0.03 

Total Iron (lbs/day) 
Daily Maximum < 0.05 0.06 < 0.05 0.1 0.07 0.07 0.08 0.07 0.05 0.07 0.05 0.05 

Total Iron (mg/L) 
Average Monthly < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 